

**Low Dose Cytarabine for Acute Myelogenous Leukemia**

**Contact Physician:** \_\_\_\_\_ **Pager:** \_\_\_\_\_

**Diagnosis:** \_\_\_\_\_

**Cycle:** \_\_\_\_\_ **Day 1 =** \_\_\_\_\_ **Cycle 1: consent form done**

**Weight:** \_\_\_\_\_ **Height:** \_\_\_\_\_ **BSA:** \_\_\_\_\_

**Adjusted IBW:** \_\_\_\_\_ **Adjusted BSA:** \_\_\_\_\_

**Allergies:** \_\_\_\_\_

**Cytarabine** 10-50 mg/m<sup>2</sup> subcutaneous twice daily up to 10 days, may be repeated every 4-8 weeks.  
**Cytarabine** 10-50 mg/m<sup>2</sup> subcutaneous daily up to 21 days every 8 weeks.

**1. Prophylactic medications:**

- Allopurinol: 300mg PO daily for \_\_\_\_\_ days
- Acyclovir: 400mg PO twice daily
- Antifungal:
- GI prophylaxis:

**2. Anti-emetics:** (check the appropriate medications)

- Lorazepam: 0.5mg - 1 mg PO or IV every 4 hours prn nausea
- Prochlorperazine 10mg PO every 6 hours prn nausea

#### 4. Chemotherapy:

- Cytarabine** (10-50mg/m<sup>2</sup>) \_\_\_\_\_ mg (\_\_\_\_ mg/m<sup>2</sup>) subcutaneously **twice daily** for \_\_\_\_\_ days (up to 10 days). Day 1=\_\_\_\_\_.
- Cytarabine** (10-50mg/m<sup>2</sup>) \_\_\_\_\_ mg (\_\_\_\_ mg/m<sup>2</sup>) subcutaneously **daily** for \_\_\_\_\_ days (up to 21 days). Day 1=\_\_\_\_\_.

Signed: \_\_\_\_\_ Pager: \_\_\_\_\_

Leukemia 2000 14(8): 1349-53 (10mg/m<sup>2</sup> twice daily x 21 days)

JCO 1990 8 (2): 272-9. (20mg/m<sup>2</sup> daily for 21 days)